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Everything possible has been done in the design and conBtruction of 
your Bantam equipment to give dependable Bervice and safe operation 
of the machine. To obtain best reliability. replace all parts with only 
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distributor. Lubricate the machine only as directed on the "Lubrica­
tion Chart" and within the frequencies specified. 
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INSTRUCTIONS FOR ORDERING PARTS 

WHEN ORDERING PARTS, ALWAYS CONTACT YOUR NEAREST BANTAM 
DISTRIBUTOR. PROMPT SERVICE WILL BE ASSURED IF CARE IS TAKEN 
IN GIVING THE FOLLOWING INFORMATION: 

1. Always give the serial number and model number of the machine. 
This number may be found stamped on the brass plate located in 
the operator's cab. 

2. Give the group number, part number and clear description as shown 
in the parts list, for each part ordered. 

3. Give the quantity required. Specify number of pieces required of 
each part. Do not use words "Pairs" or "Sets". 

4. State engine make, drive line components, or any optional equip­
ment that may be helpful in determining the correct parts when not 
shown in parts manual. 

5. If you desire a pa·rticular assembly, which is not listed as such, 
list the individual parts included in the as sembly. Then state that 
they are to be shipped as an assembly. Whenever possible, try to 
avoid using assemblies that are not listed. 

6. Give accurate shipping instructions, including your correct address 
and state by what means the order should be shipped; whether by 
freight, express, parcel post, air mail, 'air express or air freight. 

7. Give invoicing address. Unless otherwise specified, invoices will 
be mailed to the shipping point. 

KOEHRING COMPANY STANDARD WARRANTY 

CERTIFICATE OF CONSTRUCTION MACHINERY WARRANTY 

KOEHRING COMPANY warrants new Products sold by it to be free from defects in material or workmanship for a 
period of (six months or 1500 hours), whichever period expires first, after date of delivery to the first user and sub­
ject to the following c.onditions: 

Koehring Company's obligation and liability under this Warranty is expressly limited to repairing or replacing at 
Koehring Company's option, any parts which appear to Koehring Company upon inspection to have been defective in 
material or workmanship. Such parts shall be provided at no cost to the user, F.O.B. Koehring Company's division 
from which Product was originally shipped, or other source at Koehring Company's option. Koehring Company shall 
pay, to the extent established by it in its applicable published service policy in effect at the time of delivery, the cost 
of labor and transportation reasonably necessary to install any repaired or replacement part provided under this War­
ranty. This Warranty shall not apply to component parts or accessories of Products not manufactured by Koehring 
Company and which carry the warranty of the manufacturer thereof, or to normal maintenance (such as engine tune­
up) or to normal maintenance parts (such as oil filters). KOEHRING COMPANY MAKES NO OTHER W ARRAN­
TY, EXPRESS OR IMPLIED, AND MAKES NO WARRANTY OF MERCHANTABILITY OR FITNESS FOR ANY 
P ARTICULAR PURPOSE. 

Koehring Company's obligation under this Warranty shall not include duty, taxes or any other charges whatsoever, 
or any liability for direct, indirect, incidental, or consequential damage or delay. If requested by Koehring Company, 
Products or parts for which a warranty claim is made are to be returned, transportation prepaid, to the Koehring 
Company division from which Product was originally shipped. Any improper use, including operation after discovery 
of defective or worn parts, operation beyond rated capacity, substitution of parts not approved by Koehring Com­
pany, or any alteration or repair by others in such manner as in Koehring Company's judgment affects the Product 
materially and adversely, shall void this warranty. NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO 
CHANGE THIS WARRANTY IN ANY WAY OR GRANT ANY OTHER WARRANTY UNLESS SUCH CHANGE IS 
MADE IN WRITING AND SIGNED BY AN OFFICER OF KOEHRING COMPANY AT ITS HOME OFFICE. 
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KDEHIIING 

Kcehring 
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Waverly. Iowa 50677 
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Model 
Date REV. 1 OCT. 1911 fRAME 

Group No.1 
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WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 424, 426 
Date REV. 1 JULY 1977 fRAME 

Ref. Part Quan. 
No. Number Req'd 

1 F44086 1 
f44oS7 1 
f45930 1 

2 f44177 1 

3 F44178 1 

4 1200-95 16 
1210-26 16 

5 

6 

7 

8 

9 

10 

11 

1200-98 
1208~1 
1205-65 

f44179 

44011 

44010 

fH\~084 
F'+'+S59 
44009 

44476 

4 
4 
4 

1 

1 

1 

1 
1 
1 

12 ~44208 

2 

1 

13 1200-63 16 
1210-2016 
1205-36 16 

14 1200-59 2 
2 
2 

15 

16 

17 

18 

119 

~o 

1210-20 
1205-36 

1200-3r 
1209-2 
1210-17 
1205-25 

1200-29 
1210-17 
1205-25 

~~t§ 
~Jte 
44533 

44534 

16 
16 
16 
16 

~4 
~4 
~4 

1 
1 
1 
1 
1 

1 

Name and Description 

fRAME, 176"WHEELBASE 
fRAME, 212"WHEELBASE 
fRAME, 224 "WHEELBASE 

REAR FENDER, lH 

REAR fEN)ER, RH 

CAPSCREW, 1/2 UNC X 1 LG. 
lOCKWASHER, 1/2 MED. 

CAPSCREW, 1/2 UNC X 1 1/4 LG. 
MACHINERY BUSHING, 1/2 X 7/8 
NUT, 1/2 UNC SEL~-LOCKING 

lH DECK 

lH SK IRT t-DUNT 

SKIRT, lH 

RH DECK, CHRYSLER, IHC 
RH DECK, GM 
RH SKIRT 

STEP 

STEP 

CAPS CREW , 3/8 UNC X 1 1/2 LG. 
lOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

CAPSCREW, 3/8 UNC X 1 LG. 
lOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

CAPSCREW, 5/16 UNC X 1 LG. 
PLAINWASHER, 5/16 
lOCKWASHER, 5716 MED. 
NUT, 5/16 UNC 

CAPSCREW, 5/16 UNC X 3/4 LG. 
lOCKWASHER, 5/16 MED. 
NUT,. 5/16 UNC 

RUNNING 8OARD, RH REAR - 176" WB 
RUNN ING OOARD, RH REAR - 22ij." WB 
RUNNING 8OARD, lH REAR - 176" WB 
RUNN ING OOARD, LH REAR - 22li-" we 
RUNNING !OARD, RH ~RONT - 212" WHEELBASE 

RUNNING 8OARD, lH F'RONT - 212" WHEELBASE 

Group No. 1 
Page 1.2 

WHEN ORDERING. SPECIFY BANTAM SF.RIAL NTTMRF.R. PART NlrMBRR ANn NAMF. OF PART RFOTTTRFn 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model 424, 426 
Date REV. 1 JULY 1977 FRAME 

R.f. 
No. 

21 

22 

23 

25 

26 

27 

28 
29 

30 

31 

32 

33 
34 

35 

37 

38 

39 

40 

Part 
Number 

44494 
4~61 

44496 
4~61 

44535 
F'454 04 
F'45405 

44498 
45896 

1200-57 
1210-20 
1205-36 

40292 

40291 

F'44548 

1200-268 
1210-50 
1205-115 

F'44518 

A 15272-1 

1231 -2 
32ffi9 

F'44903 
F'44597 
F'45013 

F'44585 
F'66202 

F'41965 
F'46724 

1200-146 
1210-32 
1205-80 

1200-100 
1210-2'i 
1205-50 

44646 

F'446~T 
F'446 8 
F'498 5 

44630 
45075 
1211-12 

Quan. 
Req'd 

1 
1 

1 
1 

2 
1 
1 

2 
2 

AR 

2 

2 

1 

4 
4-
4 

2 

2 
2 

1 

1 
1 

1 
1 

1 
1 

~ 

1 

1 
1 
1 

1 
1 

22 

Name and Description 

RUNNING BOARD, RH FRONT - 176" we 
RUNN I NG BOARD, RH F'R ONT - 224" ws 

RUNN I NG BOARD, LH F'R ONT - 176" ws 
RUNN I NG BOARD, LH FRONT - 224" ws 

RUNNING BOARD, LONG - 212" WS 
RUNNING BOARD, RH LONG] _ TD-588 
RUNNING BOARD, LH LONG 

RUNN I NG BOARD, LONG - 176" WS 
RUNN I NG BOARD, LONG - 224" WS 

CAPSCR£W, 3/8 UNC X 3/4 LG. 

LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

SUPPORT 

SUPPORT 

SUPPORT - FOR ITEMS 23 & 24 

CAPSCR£W, 1 UNC X 2 1/4 LG. 

LOCKWASHER, 1 MEO. 
NUT, 1 UNC 

BATTERY BRACKET 

HOLD [)()wN BRACKET 

W II'.G NUT 
HOLD [)()WN BOLT 

BOOM RACK - 350 

BOOM RACK ] TK-450 BOOM RACK 

BOOM RACK - T -725 
BOOM RACK - T -744-

F'4~65 
F'4586o ] TO-588 

(EXPORT) 

(DOMEST. ) 

BOOM RACK - T -450 (I NCL. F'41960 RACK &.. F'35862 PIN) 

BOOM RACK - T -166 

CAPS CREW 5/8 UNC X 1 3/4 LG. 
LOCKWAS

7
HER, 5/8 MED. 

NUT, 5 8 UNC 

CAPSCREW 1/2 UNC X 1 1/2 LG. 
LOCKWAS

7
HER, 1/2 MED. 

NUT, 1 2 UNC 

DECK PLATE 

DECK PLATE - 176" WB 
OECK PLATE - 2t 2" WB 
DECK PLATE - 224" WS 

DECK PLATE - 176" WS 
DECK PLATE - 21 2" WS 
THREAD CUTTING SCR~, 5/16 X 3/4 LG., DECK PLATES 

Group No. 1 
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WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa, 

Model 424, 426 
Date REV. 1 MAY 1971 F'RAME 

Group No. 1 
Page- ' 1.4 

Ref. Part Quan. Name and, Description 00206.' No. Number Req'd 

41 r37821, 1 BATTERY BOX - GM DIESEL 

42 r37816 1 COVER 

43 A18288-1 1 TIE DGiN 

44 32089 2 BOLT 
1231-2 2 WING NUT 

45 1 ruEl TANK - SEE PAGE 1.5 

46 A45091 TOOL BOX ASSE~lY (OPTIONAL) - INCLUDES ITEMS 47 &. 48 
r 45092 1 TOOL BOX ONLY 
1222-80 2 LATCH,.. FOR ABOVE 
1222-81 2 CATCH, FOIt ABOVE 

47 1200-140 2 CAPSCREW 
1210-32 2 lOCKWASHER 

48 1200-29 1 CAPSCREW 
1210-17 1 lOCKWASHER 
1205-25 1 M.JT 

Ref. Put Quan. Name- and Description .. 
No. Numbe, Req/d ' . ' , 

. .... 

60235 PINTLE HOOK ASSEMBLY - O~TIONAL 

1 "101 1 PINTLE HOOK 

2 41110 1 BRACKET 
'. 

3 1229-5l 4 CAPSCREW, 1/2 UHF X 1 3/4 L!I., H.T. 
1210-2 4 lOCKWASHER, 1/2 MED., 
1205-59 4 NUT, 1/2 UNF 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model 424, 426 
Date- REV. 1 JULY 1977 

Ref. 
No. 

1 

2 

3 
4 

5 

6 

7 
8 

Part Quan. 
Number Req'd 

44346 
22871 

1 , 
1245-73 1 
1245-106 1 

32599 2 

1200-142 4 
1210-32 4 

1219-214 1 
1219-163 1 

12019-47 1 

45021 1 

1244-145 1 
1244-168 1 

9 A445~ 1 

10 1219-827 2 

11 1200-63 2-
1210-20 2 
12<15-36 2-

12 1219-216 2 

13 1219-439 2. 

14 A445<15 1 

15 A45315 1 

16 12019-46 1 

17 45ai1 1 

fUEL TANK 

fUEL TANK W/CAP (REPLACES 44344) 
CAP F'OR' AIJOYE 

Group No.1 

Page 1.5 

fUEL GAl,GE SENDER (SNYDER TANK) 1245-42 (M.CH. F'LEET) 
MOUNT KIT F'OR ABOVE 

~ACKET 

CAPSCREW, 5/8 UNC X 1 1/4 LQ. 
lOCKWASHER, 5/8 NED. 

BUSH I NG ) _ GA$ ENG 'ME' 
90· E~ 

ADAPTER 

TUBE 

HOSE UN IT - IHC 
HOSE UNIT - CHRYSLER 

HOSE UNIT 

ADAPTER 

CAPSCREW, 3/8 UNC X , 1/2 Lei. 

lOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

PLUG 

ADAPTER 

HOS E ASS Ef·IK Y 

HOSE ASSEMBLY (REPLACES A44506 TUBE) 

CONNECTOR 

GUARD - IHC ENGINE ONLY 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Model 424, 426 
Date 1 MAy 1970 

Ref. Part Quan. 
No. Number Rec(d 

1 32644 1 

2 40435 1 

3 140~ 

4 14111 

2 

2 

2 

2 

2 

5 1213-1 

7 

3 

9 

10 

13 

14 

15 

16 

17 

18 

1207-41 

4619 

32656 
32642 

4 
4 

1229-145 4 
1210-56 4-
1205-154 4 

40930' 4 
1207-46 B 

40450 4 

40451 4 

1227-294 4 

F40830 4-

40533 4 

1222-138 4 

23137 

Bantam - Division of Kaehring Company - Waverly. Iowa 

OUTRIGGERS 

i . . £:J 
Name arid Description 

OUTRIGGER I!K)X, CE NTER 

OUTRIGGER ~X, REAR 

ROLLER, FOR ABOYE 

PIN 

GREASE Fmn«; 

COTTER PIN 

PIN 

BEAM, BLOCKED TYPE 
BEAM, SCAEWJACK 

CAPSCREW, 1 lIS UNF X 2 3~ La. 
LOCKWASHER, 1 lIe NED. 
NUT, 1 1/8 UNF 

PIN 
COTTER PIN, FOR ABOVE 

JACKSCREW 

CAP 

ROLL PIN, 5/1'0 x 2LG. 

JACK eASE, 81t HIGH 

RETAINING PIN 

HAIR PIN COTTER 

SUPPORT, SCREWJACK - FOR REPAIR OR CONVERSIO~ OF BLOCKED 
BEAM TO SCREWJACK BEAM 

00208 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Mode' 424, 426 
Oat. REV. 1 AUG. 1973 HYDRAULIC OUTRIGGERS 

6 5 

___ 18 

22 

Ref. Part Quan. Name and Description No. Number Req'd 

1 40725 1 RESERVOIR 

2 1205-25 4 NUT 
1210-17 4 LOCKWASHER 

3 45068 1 BRACKET 

4 1200-59 6 CAPS CREW 
1210-20 6 LOCKWASHER 
1205-36 6 NUT 

5 1222-133 1 BREA.THER 

6 32290 1 INSTRUCTION PLATE 

7 A32277-1 1 DIPSTICK 

8 45250 1 rr LTER BRACKET 

9 1200-29 2 CAPS CREW 
1210-17 2 LOCKWASHER 

10 1252-7 1 FILTER 
27000 1 ELEMENT , FOIt' ABOVE 

11 1219-286 2 ADAPTER 

12 1219-20 1 PLUG 

Group No.1A I A 
Page 1.1 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
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